Pioneer 1000

Replacement Parts List: 2 Piece Poly Windscreen
Part Numbers OSR71-HL4-A00 & OSR72-HL4-100

12/8/2019

(11) (12)

) 18 @ o
T ‘r‘é?ra
I‘i) (2|2] (2I3}
No. Description Pkg Qty
A [Complete Mount Kit (includes 3 thru 26) [0SR71-HL4-A00CK1 1 See Desc.
B [Cam Lever Set (includes 17, 20, 24, 26) OSR71-HL4-AOOR5 2 See Desc.
C |Clamp (includes 7, 14) OSR71-HL4-AOOR3 2 See Desc.
D |Support Bracket (Includes 5, 25) OSR71-HL4-A00R12 1 See Desc.
E |Push Dart & Push Nuts (includes 22, 23) |0SR71-HL4-AOOR9 1 See Desc.
1 |Upper Windscreen Not Available 1
2 [Lower Windscreen Not Available 1
3 [Cam lock OSR85-HL4-101R1 5 1
4 |Hinge Bracket OSR71-HL3-A00RS8 3 1
5 [Support Bracket OSR71-HL4-AO0OR12 1 See D
6 [6X16 mm Screw 0SU95-HL4-10R21 9 Qty 10
7 |6 x20 mm Screw 0SU95-HL4-10R7 1 Qty 10
8 |6 x25 mm Screw 0SU95-HL4-10R11 2 Qty 10
9 |6 x30 mm Screw 0SU95-HL4-10R8 3 Qty 10
10 |Left Hinge Arm OSR72-HL3-100R3 1 1
11 |Right Hinge Arm OSR72-HL3-100R4 1 1
12 |Left Gasket OSR71-HL4-AOOR10 1 1
13 |Right Gasket OSR71-HL4-AOOR11 1 1
14 |Clamp OSR71-HL4-AO0R3 1 See C
15 [Nylock Nut OSR85-HL4-101R4 2 Qty10
16 |6 mm Flat washer 0SU95-HL4-10R3 1 Qtyl10

HONDASXS.COM




17 |Fender Washer 0OSR71-HL4-AO0R5 2 See B
18 |Flange Collar Not Available 5

19 |25 mm Spacer Not Available 2

20 [6 x 85 mm Stud OSR71-HL4-AOOR5 2 See B
21 [Trim clip 0SU95-HL4-10R20 2 Qty 10
22 [Push Dart OSR71-HL4-AOOR9 4 See E
23 |Push Nut OSR71-HL4-AO0R9 4 See E
24 [Cam Lever Set OSR71-HL4-AOOR5 2 See B
25 [Small Spacer OSR71-HL4-AO00R12 1 See D
26 [Large Spacer OSR71-HL4-AOOR5 2 See B
28 |Upper Windscreen Trim Kit OSR71-HL4-AOOR7 1 See Desc.
29 [Lower Windscreen Trim Kit 0OSR71-HL4-AOOR6 1 See Desc.

HONDASXS.COM




